Design and Analysis of Chemical Coagulation Systems to Enhance the

Performance of Waste Stabilization Lagoons
by

Domagoj J. Gotovac

B.S. Civil Engineering
University of Southern California (1998)

SUBMITTED TO THE DEPARTMENT OF CIVIL AND
ENVIRONMENTAL ENGINEERING IN PARTIAL FULFILLMENT
OF THE REQUIREMENTS FOR THE DEGREE OF

MASTER OF ENGINEERING
IN CIVIL AND ENVIRONMENTAL ENGINEERING

at the
MASSACHUSETTS INSTITUTE OF TECHNOLOGY
June 1999
© Domagoj J. Gotovac. All rights reserved.

The author hereby grants to MIT permission to reproduce and to distribute
publicly paper and electronic copies of this theses document in whole or in part

Signature of the Author

Department of Civil and Environmental Engineering
[...]
STORAGE AND PUMP CALCULATIONS ......uuuutttieeeeieeieeeeeeeeeeeeseateeeeesssesasseseeessesssssssssesssssssssssseessssssmsssssesesssans 122
PUMP CalCUIALIONS. ... ecueceeeeeie st sttt e e st st e saeesees e e e e testesresreeneeneeneeneenseneensesennrens 123
ATLETTIATIVE 2.ttt e ettt e e e e e ettt e e e e e s e et e e e seseraaa et eesesaeaaaateesseseaaseeesessaasseeesesenasseeesssnaanns 123

JaN LT3 5 4 F: 1 A7 TR RN 123

(0101 0 Loz 1S (o] =10 LT =T GRS 124

JaN LTS 5 1T 15 A7 TR 124
NS 50T 15 A TSROSO PR 124
EXISTING DESIGN ....cutviiiiiiiieiiiieeeee e eeecitae e eeeee e e e e e e eeeetaa e e e e e eeeeeaaaaeeeeeeeeesssseaeeeeeesesssseeaeeeeeanasseeeeeeeennnnres 124
WINDROW COMPOSTING (ALTERNATIVE 2) ...iuveeiieitieieeieeteseesstesseesseaseesesssessaesseessesssesssesssesssesssessesssesnsenns 125

AN 2] 0] 23 (O3 B ) (€] 21) 1 (0] N PRt 125
SLUDGE DRYING BEDS ....uveiiiiiiiiiiiiiie ettt ettt e e ettt e e e e e et ae e e e e s eeeaataaeseeeseessaaeseeeeseesnaaareeeseeanns 126

P 0 1= LAY T 126
CHAPTER 8 - CONCLUSION 128
APPENDIX A-1 130
EQUATIONS FOR CALCULATING ION DISTRIBUTION IN THE DIFFUSE DOUBLE LAYER .......cvcceieiiiiiiurieeeeeeeeeinnnes 130
APPENDIX A-2 131
0] 7N 2 1 USRS 131



APPENDIX A-3 133

CHEMICALS USED IN WASTEWATER.......cecutitiriteniteiteteeteetesitesieesaeenteesseeasessnesunesueenseesseensessnesueesseesseenseenseen 133
APPENDIX A-4 134
COLLOID CONCENTRATION AND COAGULATION DOSAGE RELATIONSHIP ........ccveitieiieieeeeeie e seeseeeneeeneeans 134
APPENDIX A-5 135
VAN DER WAALS EQUATIONS .....coiiiiiiiiiiieeie et eeeeittteee e e e eeeeetteeeeeeeeeeetaaseeeseeesssssaseeeeessssssasseeseesseessasseessessennnnees 135
APPENDIX A-6 136
COALESCENCE .....ceutitteteeteeite et st et et et eetesaaests e s bt e bt esaeessesaeesaeesaee st eatteaseeeneeuaesbeenbeenseenseeanesanesaeenseenseensenn 136
APPENDIX B 137
APPENDIX C - JAR TEST DATA 138
TERMS ..ttt ettt et e e e e h e e b e h e bt et e et ea et eh e e e bt e bt en bt e et e e et e e b e e e bt e b e e bt e bt e et sateeheenbe e beenteenn 138
REFERENCES 181




List of Figures

FIGURE 2-1: CEAGESP LAYOUT ....eettittitiete ettt sttt et ettt sh e sb e bttt et st see e bt e bt enteesteebeesbeenbeas 15
FIGURE 2-2: CEAGESP SCHEMATIC ...c...tottiitiitenitenitenie ettt sttt et ettt st e sbee bt et ssaesitesaeesbeeteestesenesanenbeenneen 16
FIGURE 2-3: LAYOUT OF ALTERNATIVE 1 (SABESP'S DESIGN).....cctiitieiieiieieeie ettt eve e snnes 17
FIGURE 2-4: ALTERNATIVE 2 LAYOUT ....ooutiiiiiiieiiteniteieete ettt ettt et ettt e e s st esaeene et senesanesaeennees 23
FIGURE 2-5: ALTERNATIVE 3 LAY OUT ...ttt ettt ettt ettt ettt et es e sse e bt eeeetesmeeeneesseeaeenteenseeneesseennean 24
FIGURE 3-1: PARTICLE SIZE CLASSIFICATION .....ccuttitteitteteaiteritenteenteeteenteeetesstesteesseensesneesseesseesseenseentesneesseesseensens 26
FIGURE 3-2: OVERLAP OF ADSORBED POLYMER LAYERS ......ootiitiniiiiiiiinienienitesitenie ettt ettt 33
FIGURE 3-3: REPULSIVE AND ATTRACTIVE ENERGIES AS A FUNCTION OF PARTICLE SEPARATION ........cccvvenuneenne 35
FIGURE 3-4: COLLOIDAL PARTICLE AND POLYELECTROLYTE SCHEMATIC .....cccuuterieeniieenireenireeneeenireeneeesireesseenas 38
FIGURE 3-5: COLLOIDAL INTERPARTICLE FORCES V DISTANCE .....ccutiitiiiieiieiieiiiesitesie ettt see et eee e 39
FIGURE 3-6: DIFFUSE DOUBLE LAYER: THE STERN MODEL.......ccutiittiitietieiietesieesteesieeseeeeeeee e sseeseeeneeeeesneesnees 45
FIGURE 3-7: ELECTROLYTE IMPACT ON THE DIFFUSE DOUBLE LAYER COMPRESSION.........ccoctimtieniiaieanieninenieennees 46
FIGURE 3-8: COUNTER-ION DISTRIBUTION AND POTENTIAL DROP V DISTANCE ......cocctieriieiiienieeniieenieeniieenneenes 48
FIGURE 3-9: DOUBLE LAYER COMPRESSION AND AGGLOMERATION ....c...ertiritiniienieenieeieetenieenieenieenteenneeenesnennees 49
FIGURE 3-10: NEGATIVELY CHARGED COLLOID AND ITS ELECTROSTATIC FIELD ....cccctiviiiiiiiiiiniieieeniieeeeene 51
FIGURE 4-1: SCHEMATIC OF CONVENTIONAL PRIMARY TREATMENT .......ctetiiiiitieitienieeeeeeeeeeeneeseeeneeeneeeeesneesnees 58
FIGURE 4-2: SCHEMATIC OF CEPT UPGRADED PRIMARY TREATMENT .....ccuttiutiitientieieeieeeesieesieenieenteenieennesseesnees 58
FIGURE 5-1: THE LABORATORY IN TATUI ...cutiiuiiitieitieteeteete sttt sttt ettt st sbee bttt et seeesbeente e e eneesneesbeenbeas 67
FIGURE 5-2: PHIPPS & BIRD JAR TEST APPARATUS ....cccutitiritiriienieenieeteeiteeetenitenteenteesteesaesmeesseenseeseensessnesanenseensees 68
FIGURE 5-3: HACH SPECTROPHOTOMETER.......ccttruteiteteeteentenitenieenteeteeeteeenesusesteesseenneemnesasesueesseenseensesssessnenseensens 70
FIGURE 5-4: TSS FILTERING SETUP......c.teittitirteniienitenieeteetesieesteesteesteenseeesesusesueesseesseessesasesaeesseesseenseessesneseessees 72
FIGURE 5-5: PANORAMA OF THE CEAGESP LAGOONS (ANAEROBIC POND) .....oooiiiiiiieiieciieeeie et 73
FIGURE 5-6: SCHEMATIC OF THE CEAGESP LAGOON SYSTEM ....coiutiiiiiiiiiiiniieiiiesiienie ettt 74
FIGURE 7-1: NHEEL SETTLING TEST RESULTS (COD)...ceittiiiiieiiiiesiieecieete et eesiteeiveeteestveeaeeeteeenseesnsaeennee s 113
FIGURE 7-2: NHEEL v ZERO CHEMICAL SETTLING TEST RESULTS (TSS)...vieitieiieiiiieciereeieeee e 114
FIGURE 7-3: NHEEL SETTLING TEST RESULTS (T'SS) 1.eieittiiteiieie ettt ettt e s eneeens 115



FIGURE 7-4: PLAN VIEW OF ALTERNATIVE 2 SEDIMENTATION BASINS .....oottttiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeereeenenenens

FIGURE 7-5: SECTION VIEW OF ALTERNATIVE 2 SEDIMENTATION BASINS......coottiiiiiiiiiiiiiiiiiiiiiiiieeeeeeeeeeeeeeeeeeeeens

FIGURE 7-6: PANORAMA OF THE CEAGESP ANAEROBIC LAGOON

10



List of Tables

TABLE 3-1: COLLOIDAL DISPERSIONS .....uuutitiieiiiiiitttereeeeeeeiitteeeeeeeeeiissssseeseesssssssssesesesimsissssssssssmmsissssssessomsssseeees 27

TABLE 3-2: PERCENTAGE OF THE DEBYE, KEESOM, AND LONDON ATTRACTIVE CONTRIBUTIONS TO THE VAN DER

WAALS ATTRACTION BETWEEN VARIOUS MOLECULES .....ccuttiitiiiieeiieeniieesiteeniteeieeesieeenneeesssesnseeesaseenneees 42
TABLE 4-1: COMPARISON OF COSTS FOR DIFFERENT TREATMENT LEVELS........cciieiiiiiiiiiieeeiieeeeireeeeevreeesvvee e 56
TABLE 4-2: REMOVAL EFFICIENCIES OF DIFFERENT TREATMENT METHODS ......ccccvieiiiienireesireeeveesereesseeseveesseees 57
TABLE 4-3: CHARACTERISTICS OF EXISTING CEPT FACILITIES .....ceeetiiiiienieeniieeieesieesveesveesveessseessseesssessnsessns 59
TABLE 4-4: POINT LOMA INFLUENT AND EFFLUENT CHARACTERISTICS IN 1998 ......oviiiiiiiiiiieeeie e, 60
TABLE 4-5: OCSD INFLUENT AND EFFLUENT CHARACTERISTICS IN 1998 .....c.oviiiiiiiiiiieeeeee e 63
TABLE 5-1: JAR TEST MIXING REGIME .......ciiiiiiiiiiiiiianiieiiieete ettt ettt ettt ettt et e sbte e stesbaeesateenbaeenaneenne 69
TABLE 5-2: 24-HOUR LAGOON SAMPLING DATA ....c.utiiiiiiiiiiecieecie ettt e site ettt esveesiveessaeeseseessaeesseessseessseensseenes 74

11



Chapter 1 - Introduction

In October 1998, a conceptual project began at the Massachusetts Institute of Technology
(MIT) for feasible wastewater lagoon treatment in the state of Sao Paulo, Brazil. The chosen
treatment method was Chemically Enhanced Primary Treatment. This is, as the name states,
the enhancement of conventional primary treatment via chemical addition. But, in the
undertaken project, it was not the sole treatment, it was pre-treatment and in-pond treatment
to enhance the performance of waste stabilization lagoons and the direct application to
enhance lagoon systems. There are different means for chemically enhancing treatment
(discussed in Chapter 7). Thus, for the purposes of this thesis, the acronym CEPT is used as
the general term for enhancing conventional primary sedimentation basins, whether or not
followed by lagoons. And for chemically enhancing waste stabilization lagoons (by dosing

in the lagoon), it is called “in-pond CEPT.”

It soon came to be that there was an actual wastewater facility soon to be built in Brazil.
Through contacts with Brazil, the MIT group was given permission to visit the current
facility, view the existing facility as well as study the design of the proposed facility to be
built in its place, and given the opportunity to create their own alternative design(s). The
design(s) by the MIT group would be considered as a possible replacement of the proposed

design for the upgrading of the current (severely overloaded) facility.

In January 1999, a group went to Tatui, Sao Paulo, Brazil to conduct a field study of Tatui’s
wastewater treatment facility (CEAGESP). The group consisted of Dr. Donald Harleman
(Ford Professor Emeritus at MIT), Susan Murcott (Research Affiliate at MIT), Christian

Cabral (MIT graduate student), Frederic Chagnon (MIT graduate student), and Domagoj J.

12



Gotovac (MIT graduate student). Field tests and jar tests were undertaken to help the group
better understand the efficiency of the present treatment system in Tatui, and to accomplish
the common goals of jar tests, which include the determination of the optimum chemical
coagulant dosage, optimum polymer dosage, optimum coagulant/polymer combination, and
the necessary mixing and settling time for the optimum dosage/combination. The goals of
the project were to design a facility that would treat the wastewater to the effluent standards
set forth by SABESP (Sao Paulo’s environmental agency) and to do so with the limitation
that the designed facility must occupy an area no greater than that currently occupied by

CEAGESP (the name of the facility currently in place in Tatui).

Each design alternative was done to achieve the effluent limit of 60 mg/L BODs (5-day
biochemical oxygen demand), which was the only specified effluent parameter for the design
of the treatment systems. The average influent characteristics, provided by SABESP
specifications for design, include the following: inflow rate (Q) = 161 L/s; influent [BODs] =

276 mg/L; and influent [TSS'] = 200 mg/L.

The subsequent chapters will cover the relevant aspects involved in designing a wastewater
facility utilizing chemical coagulation as a means of enhancement. Chapter 2 will analyze
the current design and the three design alternatives. Chapter 3 will explain the theory of
chemical coagulation and flocculation in terms of the surface chemistry of colloidal particles,
since coagulation and flocculation are the “enhancing” portion of any form of CEPT. Chapter

4 will introduce CEPT and give some data and examples of its usage. Chapter 5 will analyze

"' TSS: Total Suspended Solids.

13



the jar test data, analyze other tests conducted in the field visit (such as the efficiency of the
present lagoon system), and will analyze the different chemicals and polymers used in the jar
tests. Chapter 6 will discuss various handling methods for sludge and discuss the chosen
sludge-handling methods for each design alternative. Chapter 7 will discuss design
considerations and the design of the two alternatives designed by the MIT group. The last

chapter, Chapter 8, will conclude with the choice of the optimum design alternative.

14



Chapter 2 - Current Design and Design Alternatives

Introduction

This chapter will briefly describe the current design and each design alternative. It should be
noted that each alternative will use the combined bar screen-grit chamber unit designed by

SABESP for Alternative 1.

Design Alternatives

Current Design

The current treatment system of CEAGESP consists of0) an anaerobic lagoon followed by a
facultative lagoon. The system is severely overloaded, which is why it will be upgraded.

See Figures 2-1 and 2-2.

- Angerobic Lagoon (2.5ha) (| Facultstive Lagoon (2.5ha)

Figure 2-1: CEAGESP Layout

15



Tatui
TN River

Farshall Flume

Lirt Road
Splitter Box
Failroad
Tracks
Influent 2
Influent 1 Anaerobic Lagoon Influent 2

Effluent Weir' _||

Facultative Fond

| |Eff|uer‘|t Wifeir

Figure 2-2: CEAGESP Schematic

As can be seen in the schematic of the CEAGESP facility in Figure 2-2, part of the
anaerobic effluent is directly discharged into the river. After the anaerobic lagoon, the other
portion goes into the facultative lagoon. As stated, the system is severely overloaded and is
thus operating well below design expectations. From the results of the field sampling and
testing at CEAGESP, it was determined that the anaerobic lagoon had a COD removal
efficiency of 35%, whereas a properly operated anaerobic lagoon should remove 50-85% of

the BODs (Metcalf & Eddy, 1991). The facultative lagoon had a COD removal efficiency of

16



26%, whereas a properly operated facultative lagoon should remove 80-95% of the BODs
(Metcalf & Eddy, 1991). It is often found that BODs removal does not equal COD removal,
but they are related, and removal efficiencies are close. Thus, although it can not be stated,
for example, that the facultative lagoon is only removing 26% of the expected 80-95% of the
BODs, it is certain that the system is not performing up to par. Nevertheless, the COD

measurements are a useful indicator of its current level of efficiency, or lack there of.

Alternative 1

The first alternative is SABESP’s design. It is an aerated lagoon system which consists of
aerated lagoons followed by settling lagoons (the lagoons were often referred to as “tanks”
by SABESP officials, thus the labeling in Figure 2-3). The sludge is dried in the sludge

drying beds upon conveyance to them by a pump barge. [See Figure 2-3.]

B Acrated Tanks (1.2ha) T Settling Tanks {1.3ha}

. Sludge Drying Beds(0.3ha) 0 Second Singe Upgracing (1.06n)

Figure 2-3: Layout of Alternative 1 (SABESP's Design)

17



Figure 2-3 shows more than four aerated lagoons and four settling lagoons. This is because
the SABESP design calls for building four aerated lagoons and four settling lagoons at first,
then upgrading the facility by adding two more settling lagoons in the future. This expansion

also entails building more sludge drying beds and purchasing more surface aerators.

The current upgrade consists of four aerated lagoons whose total surface area is
approximately 12,000 m*, with a depth of 3.5 m. Thus, the total volume is 42,000 m®, which
yields a hydraulic retention time of 3 days. The settling lagoons have a total surface of 7000
m” and a depth of 3 m. Thus, the total volume is 21,000 m’, yielding a hydraulic retention

time of 1.5 days.

Alternative 1 Design: Aerated Lagoons

Alternative 1 is an aerated lagoon system followed by settling lagoons. The system consists
of four aerated lagoons equipped with five aerators each rated at 15 hp. Four settling lagoons
follow these aerated lagoons. The settled sludge will remain in the lagoon for two years
(under which it will digest and become stabilized) and will subsequently be pumped into the
sludge drying beds. The design was by SABESP, and no analysis can be performed on the
methods of design since the calculations are undisclosed. But, in order to determine the
feasibility of using an aerated lagoon system, the following calculations were done to
determine the necessary horsepower (the calculations are adapted from Metcalf & Eddy

(1991)):

The design assumptions are as follows:
Q=161.01 L/s=3.68 MGD

Soluble Influent BODs = 150 mg/L

18



Soluble Effluent BODs = 20 mg/L

Influent Suspended Solids are not biologically degraded
Influent SS =200 mg/L

Effluent Suspended Solids after settling = 60 mg/L

Kinetic Coefficients:

Ma$NaNCeI|S ): 0.65

Y (maximum yield coefficient =
bstrateConsumed

Ks ([substrate] at /2 of maximum growth rate) = 100 mg/L
k (maximum substrate utilization rate) = 6.0 d”!
ke (endogenous decay coefficient) = 0.07 d
Total biological solids produced are equal to computed VSS + 0.80
First-order soluble BODs removal-rate constant koo = 2.5 d™! @ 20°C
Summer Air Temperature = 30°C (86°F)
Winter Air Temperature = 10°C (50°F)
Wastewater Temperature = 15.6°C (60°F)
Temperature Coefficient: 6 = 1.06
Aeration Constants: oo = 0.85, 3= 1.0
Elevation (of aerated lagoon system) = 2000 ft (610 m)
Lagoon Depth =3.5 m (11.5 ft)
Oxygen Concentration to be maintained = 1.5 mg/L
Lagoon Surface Area = 12,400 m” = 133,486 ft*

Design Mean Cell-Residence Time, 6c =3 d

1. Estimate summer and winter liquid temperatures:

19



-6
Summer: T, = (133:486)012x10 )(8i)+(3.68)(60) _1oF
[...]
treatment, can create a very clean effluent, much cleaner than CEPT or primary and

'® The amount produced by Alternative 2 is 460 kg/d on a dry weight basis (15% of the total sludge produced),
and the amount produced by Alternative 3 is 275 kg/d on a dry weight basis (less than 10% of the total sludge
produced). As will be discussed in detail in Chapter 6.

54



secondary biological treatment alone can achieve. But, due to their exorbitant costs (2 — 9
times as much as CEPT alone), they will not be considered as they are not viable options for
developing countries (National Research Council, 1992). Just as important as deciding
which form of liquid wastewater treatment to utilize for a facility is sludge handling and

treatment, which is covered in Chapter 6.

CEPT is a relatively simple technology providing a very low cost, effective (high level of

treatment), which is an easily implemented process (Harleman & Murcott, 1992).

Financial Benefits of CEPT

On top of what is already necessary for conventional primary treatment facilities and simple
lagoon facilities (for in-pond CEPT), the addition of metal salts and/or a polymer will only
require tanks for the chemicals and injection equipment. These expenses are very low,
especially when compared to aerators for aerated lagoons. Aerators involve a large capital
investment, and a great deal of maintenance, for its parts and for the cost of energy
consumption. Therefore, eliminating the use of these aerators will reduce capital and

maintenance costs (this is in reference to comparing Alternative 1 to Alternatives 2 and 3).

Table 4-1 presents data comparing the costs of primary treatment, secondary biological

treatment, and chemically enhanced primary treatment.

55



Table 4-1: Comparison of Costs for Different Treatment Levels”

CAPITAL O&M COSTS TOTAL
COSTS (8§/GPD) ($/MG) COSTS
Primary Treatment 09-1.1 205 —240 450 - 550
Biological Secondary 24-2.6 320 -410 930 - 1,130
Treatment
Low Dose CEPT 1.1-14 230 —-280 550 - 680

This demonstrates how low-dose CEPT costs minimally more than primary treatment, and
only about half as much as secondary treatment’’. Yet, the removal efficiencies show

CEPT’s superiority, as discussed in the next section.

The implementation of CEPT in conjunction with lagoons will allow the use of smaller
and/or fewer lagoons than is presently proposed for the CEAGESP site in Tatui, Brazil.
Also, the use of aerators will no longer be necessary. And if used directly in the lagoons (in-
pond CEPT), it will also increase the efficiency of TSS and BOD removal, and require no

aerators and smaller subsequent lagoons.

Efficiency of CEPT

Table 4-2 displays the efficiencies of the aforementioned treatment schemes®'.

' Source: National Research Council, 1992.

%0 Little data exists as to the cost comparison of in-pond CEPT treatment and is therefore not in Table 2-1.

! Again, the three processes represented in Table 4-2 are very common treatment methods which have been
thoroughly studied and therefore have ample information on their efficiencies. However, data on the
performance of in-pond CEPT lagoons and CEPT as pre-treatment is scant and cannot be put into this table.

But, examples of their efficiencies are located in Chapter 7.

56



Table 4-2: Removal Efficiencies of Different Treatment Methods*

TSS BOD TP TN FOG”
(%) (%) (%) (%) (%)
Primary Treatment 55 35 20 15 51
Biological 91 85 30 31 98
Secondary
Treatment
Low-Dose CEPT 85 57 85 37 71

Table 4-2 illustrates how CEPT enhances the removal of TSS and its associated BOD;

through chemical coagulation and flocculation, followed, of course, by settling of the floc.

The data show CEPT’s superiority over conventional primary treatment.

incorporating the cost analysis in Table 4-1, its superiority over secondary biological

treatment.

Ease of Implementation

A conventional primary treatment process is very simple, consisting of bar screens, a grit
chamber, and primary clarifiers (see Figure 4-1). The implementation of an in-pond CEPT
facility is even simpler since it involves a lagoon in lieu of the primary clarifiers. To upgrade

a conventional primary treatment facility to a CEPT facility, basically all that is needed is the

22 Source: National Research Council, 1992.

2 Fats, Oil, and Grease.

57




addition of a chemical coagulant (metal salt and/or polymer) at the inlet of the grit chamber
and potentially a polymer at the inlet of the sedimentation basin (see Figure 4-2). In the
present Tatui case and in the proposed reconstruction of the facility, only lagoons exist.
Therefore, the bar screens, the grit chamber, and the sedimentation basin would need to be
built. But, with its high surface overflow rate, the sedimentation basins will not need to be
large (when compared to conventional primary sedimentation basins). And the use of
rectangular sedimentation basins, as Alternative 2 proposes, will allow the use of common

walls, which will reduce capital costs.

—,\\_, .,

Inflow

Bar Screens Grit Chamber Sedimentation Tanks

Figure 4-1: Schematic of Conventional Primary Treatment

Anionic Polymer
Ferric chloride (<0.50 mg/1)

(<50 mg/l) l

N —

Inflow

Bar Screens Grit Chamber Sedimentation Tanks

Figure 4-2: Schematic of CEPT Upgraded Primary Treatment™

* For upgrading, refer to Harleman and Morrissey (19).

58



Coagulation and Flocculation

Coagulation and flocculation (discussed in Chapter 3) are the processes by which CEPT, pre-

pond CEPT, and in-pond CEPT demonstrate their great efficiency over conventional primary

treatment. It should be noted that the purpose of CEPT is not only to settle non-settleable

particles (such as colloids). It is also the intention of CEPT to increase the settleability of all

particles, which decreases their settling times, thus decreasing the size of the sedimentation

basin(s), thus increasing the overflow rate, which in turn will increase treatment capacity.

Existing CEPT Facilities

See Table 4-3 and the following discussion for data and descriptions of CEPT facilities

currently being operated in the USA.

Table 4-3: Characteristics of Existing CEPT Facilities

PLANT % REMOVAL (YEARLY AVERAGES) COAGULANT | POLYMER

TSS | BODs | FOG | TKN | PHOSPHORUS DOSAGE DOSAGE
[mg/L] [mg/L]

Point 86 59 70 - 92 25 0.1

Loma

Orange 75 50 53 15.4 NA 20 0.2

County

JWPCP 78 42 - - - 0 0.15

Hyperion | 88 54 - - - 6 0.08

59




Point Loma

The Point Loma Plant is located in (Point Loma) San Diego, CA and is one of the largest
operating CEPT plants in the world. Point Loma serves 1.8 million citizens in Southern
California and treats approximately 187 million gallons per day (MGD), with a peak
handling capacity of 240 MGD (910,000 m’/d). The facility is currently undergoing
reconstruction/expansion, which will add a couple of sedimentation basins, and anaerobic

sludge digesters.

The Point Loma facility was given a waiver from secondary biological treatment since it is a
coastal city and its utilization of CEPT gave it a high quality effluent suitable for discharge to
the Pacific Ocean. The California Ocean Plan, which Point Loma abides by, calls for a
process in which the effluent would not affect the ocean’s dissolved oxygen concentration by
more than 10% below ambient levels (Harleman & Murcott, 1992). Table 2- presents the

characteristics of Point Loma’s CEPT facility.

Table 4-4: Point Loma Influent and Effluent Characteristics in 1998

Parameter Influent Concentration Effluent Concentration %Removal
(mg/L) (mg/L)

TSS 284 39 86

BODs 259 106 59

TP 6.2 0.5 92

FOG 32.3 9.9 70

60



As Table 4-4 indicates, Point Loma has a high removal efficiency of TSS, TP, and FOG.
The removal efficiency of BODs is not as high, compared to full conventional primary plus
secondary biological treatment facilities, but is sufficient to be in compliance of the

California Ocean Plan.

Point Loma’s facility includes bar screens, followed by an aerated grit chamber, followed by
rectangular chemically enhanced primary sedimentation basins (12 basins). The influent
receives sodium hydroxide (NaOH) and hydrogen peroxide (H,0O,), to control odor problems.
In the grit chamber, the collected grit is dewatered by a cyclone separator. The separated grit
is hauled off to a hazardous waste landfill in Arizona, and the supernatant is returned to the
head of the plant. The iron salt (FeCl; at a dosage of 25 mg/L) is added before the aerated
grit chamber, which maintains a velocity of 2 ft/s. The FeCls is stored in two 10,000-gallon
tanks, which are refilled about two times daily, and fed to the influent by 2-horsepower
centrifugal pumps. The polymer (anionic) is added at the head of the rectangular
sedimentation basins at a dosage of 0.10 mg/L. The polymer is stored in a tank of a capacity
of 6500 gallons which is refilled once every three to four days. The polymer is pumped to a
smaller tank where it is made up and then pumped to the flumes of the primary clarifiers for
injection. The 12 rectangular sedimentation basins have an average detention time of 1.5
hours at average flow, and contain three cells per basin. The basins are equipped with baffles
to ensure horizontal flow, although short-circuiting still occurs. A revolving rake collects the
sludge and floating scum. Their average overflow rates are about 2000 gpd/ft* (81.4 m/d),

with a range of 670 — 2411 gpd/ft*, depending on the flow.

Six anaerobic digesters, following a two-stage process, are currently treating the sludge.

Four of them are first-stage digesters, and the subsequent two are the second-stage digesters.

61



The sludge residence time for the first stage is approximately 15 days, and 3-5 days in the
second stage. Each digester has a volume of approximately 4 million gallons, which process
a total of 145 dry tons of sludge per day. The methane (CHy4) produced from the anaerobic
digesters is currently being burned off due to the reconstruction of the plant which recently
tore down the generation facility in order to a build newer and more efficient generator
facility. Upon completion of reconstruction, the CH4 will be utilized to generate power for
the whole plant, with the excess being sold to the local power utility (San Diego Gas &
Electric). This power generated is also used to heat the sludge prior to entering the anaerobic
digesters in order to make the influent sludge the same temperature as the sludge present in

the digesters.

Operational and maintenance problems, as with all wastewater treatment facilities, do exist.
The sedimentation basins are cleaned and scheduled for other maintenance periodically,
usually every three months, with a major overhaul once a year. The basins are only shut
down if a major problem comes up. Many little problems exist, such as failure of chemical
pumps and chains for the sedimentation basins. The main maintenance involved with the

anaerobic digesters is associated with the influent sludge heaters.

The plant’s effluent is screened to remove any grease that may pass through the system, and
is not chlorinated. The ocean outfall at Point Loma, as in many other plants, is discharged at
a great distance from the coast (here, 4.5 miles), and at that point is dispersed through

diffusers.

62



OCSD

The Orange County Sanitation District (OCSD)* in Orange County, California utilizes
CEPT on 100% of its influent, in which 50% of the advanced primary effluent undergoes
secondary biological treatment (which takes place in two plants). The remaining 50% are
discharged directly into the ocean through its ocean outfall with effluent from secondary
treatment. The data provided in Table 4-5 is the OCSD’s CEPT data only, and therefore does
not include the effects of the secondary biological treatment. The primary basin design
overflow rates are 700 gpd/ft* (30 m/d). The amount of wastewater treated is an average of
240 MGD. The outfall is five miles long and has a one-mile long diffuser on the end of it

with 500 small (2-inch) ports.

Table 4-5: OCSD Influent and Effluent Characteristics in 1998

Parameter | Influent Concentration (mg/L) Effluent Concentration %Removal
(mg/L)

TSS 240 60 75

BOD:s 230 115 50

TKN 39 33 154

FOG 51.2 24.3 53

The coagulant used is ferric chloride (FeCl;), dosed at 20 mg/L which is fed upstream of the

grit chamber. The polymer used is an anionic polymer, dosed at 0.2 mg/L, which is fed at the

23 The data on OCSD was provided through contact with Mr. Robert Ooten from the facility.

63




inlet to the primary clarifiers. Note, again, that all of the data presented is for the efficiency
of the chemically enhanced primary clarifiers only, that is, not including the performance of

OCSD’s secondary biological treatment.
JWPCP*

The Joint Water Pollution Control Plant (JWPCP) in Los Angeles County, CA treats an
average of 380 MGD (1.13 Mm’/d). The plant uses CEPT in conjunction with secondary
biological treatment. Here, approximately 60% of the CEPT effluent undergo secondary
biological treatment; the combined effluent is discharged into the Pacific Ocean. JWPCP has
two outfalls. One outfall is approximately 2250-m long, 60-m deep and equipped with a
1340-m diffuser. The second outfall is approximately 2500-m long, 60-m deep and equipped
with a y-shaped diffuser with each arm extending approximately 670m. The plant operates at

an overflow rate of greater than 1300 gpd/ft* (53 m/d) (Morrissey, 1990).
HTP”

Hyperion Treatment Plant (HTP) is located in Playa Del Rey, CA. HTP serves over 4
million customers from the Los Angeles area and treats an average of 360 MGD (1.36

Mm’/d). The plant is a CEPT and (soon to be) full secondary facility.

26 Data on JWPCP obtained from Morrissey, 1990.

%7 Data provided via conversation with Mr. Mike Noguchi and Y.J. Shao of HTP (March, 1999).

64



The average influent BOD is 290 mg/L, with an average effluent BOD of 135 mg/L. The
influent TSS is 320 mg/L, with an effluent TSS of 40 mg/L. The chemical coagulant at HTP

is dosed upstream of the plant.

Conclusion

CEPT is an efficient, cost-effective and easily implemented wastewater treatment
technology, based on data from large-scale municipal wastewater treatment plants in
Southern California with multiple years of operating experience under a CEPT regime. The
addition of chemical coagulants and/or polyelectrolytes allows for the increased removal of
total phosphorus, total suspended solids and its associated biochemical oxygen demand. The
increased removal of TP, TSS and BOD is accompanied by increased settling rates of

particles, which allows for the design of smaller basins and greater overflow rates.

65



Chapter 5 - Jar Tests & Chemical Analysis

Introduction

The purpose of this chapter is to demonstrate the analysis and results of the jar tests and its

accompanying data (which is located in Appendix C).

CEPT is the addition of chemical coagulants and polymers to enhance the removal of TSS
and its associated BODs and TP. Therefore, it is important to evaluate and analyze the

chemicals utilized, as well as the analysis of the data obtained.

Methods and Procedures

The six parameters analyzed in the CEAGESP facility were pH, TSS, chemical oxygen
demand (COD), total phosphates as PO4—(TP), total sulfates as SO4>, and temperature. The
parameters were chosen based upon the following factors: due to time constraints and
technological deficiencies of the lab, BODs was not able to be determined; the parameters are
representative of the behavior of the lagoon and the efficiency of the chemicals/polymers
utilized in the jar tests; and because many of these parameters (pH and temperature) indicate
the condition of the present system. It should be noted that jar tests slightly over-predict TSS

removal (Harleman & Murcott, 1992)

Laboratory Study and Setup

The purpose of the field trip was to asses the efficiency of the CEAGESP treatment lagoon

system in Tatui, and to conduct jar tests on the raw influent to predict the efficiency of a

66